
	 November 13-17, 2011 Orlando, FL USA	 1

TABLE OF CONTENTS

Schedule at a Glance . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  Pages 44-45
Chairman’s Welcome. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  Pages 2-3 
Continuing Education Workshops . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  Pages 63-66 
General Information. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  Pages 2-10 
Exhibitor Information . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Pages 68-88 
Hotel Maps . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Inside Cover
[...]
acid injections as anti-scaling agent will be discussed.
Discusser: Barbara Moriarty, Nalco Company, Naperville, IL ........................... 4:55 PM
Floor Discussion & Closure ...........................................................................5:05 PM
Conclusion ................................................................................................ 5:20 PM

INNOVATIVE TECHNOLOGY APPLICATIONS FOR POWER PLANT STEAM 
CYCLE, CONDENSATE, AND RADIOACTIVE WASTE TREATMENTS
Date:  Monday, November 14
Time: 1:30 - 5:20 PM 
Room: Salon 2
This power plant specific session examines the experiences and knowledge acquired by 
the application of new technology for trace ion monitoring in the steam cycle, alternative 
technology for condensate polishing, and the new direction of mobile equipment as 
opposed to permanently installed equipment for the treatment of radioactive waste. The 
authors/presenters have firsthand experiences with the technologies and techniques dis-
cussed and will share the pros and cons of traditional and alternative approaches for their 
specific topic. Please join us for an exciting round of discussion following the presentation 
of each new technique.
IWC Representative: Dan Rice, DBR Consulting, Sault Ste. Marie, MI
Session Chair: David Franciamone, Pall Corporation, Timonium, MD
Discussion Leader: Dave Malkmus, ResinTech, West Berlin, NJ

Session Introduction 1:30 PM
David Franciamone, Pall Corporation, Timonium, MD

IWC 11-17 1:40 PM
MONITORING OF TRACE LEVELS OF IONS IN THE STEAM CYCLE BY MICROCHIP CAPILLARY 
ELECTROPHORESIS
Kenneth Ogan, Ph.D., Advanced MicroLabs, Fort Collins, CO; Jonathan Vickers and 
Matthew Heim, Advanced MicroLabs, LLC Fort Collins, CO
EPRI has shown that monitoring trace levels of selected ions in the water is essential for 
the efficient and safe operation of thermoelectric generation plants. Furthermore, on-line 



 24 72nd International Water Conference®  November 13-17, 2011 Orlando, FL USA 25

Monday’s Sessions
monitoring is strongly recommended wherever feasible. Sensitive on-line monitors exist 
for very few of these ions, so ion chromatography (IC) systems have been adapted to 
operate in on-line modes, with mixed success. We report on an alternative approach to 
on-line monitoring of trace levels of key ions, based on microchip capillary electropho-
resis (MCE). Rather than using a fused-silica capillary as in conventional CE analytical 
systems, the capillary channel is embossed in a plastic microchip, thus providing a more 
rugged element, in a smaller footprint, as well as a lower replacement cost. This system 
offers rapid assays (on the order of 10 minutes), minimal reagent use and waste stream, 
yet with detection limits comparable to ion chromatography, or better. Our initial applica-
tion of this MCE system has been to tracking the chemistry in various process streams in 
the steam cycle, monitoring a suite of ions, including sodium, potassium, magnesium, 
calcium, chloride, sulfate and nitrate.
Discusser: Dave Silverman, Advanced Water Engineering, Indian Harbour Beach, FL .....
 .................................................................................................................2:05 PM
Floor Discussion & Closure ...........................................................................2:15 PM

IWC 11-18 2:30 PM
OPERATING EXPERIENCE WITH AMINE FORM CONDENSATE POLISHING
Lewis Crone, Dominion Nuclear Connecticut, Inc., Waterford, CT
Millstone Power Station seeks to update its experience with full flow operation of deep 
bed condensate polisher resins chemically configured in the amine form. The operating 
experience will address areas such as the effects of elevated hydrazine and its decomposi-
tion product ammonia on resin kinetics and steam generator and balance of plant chemi-
cal compositions; resin stationary phase and secondary cycle ethanolamine behavior as a 
function of time; effects on iron transport and polisher iron removal efficiency; mechanical 
resin cleaning and contamination control; behavior during a condenser tube ingress; and 
the effect on steam generator non-volatile impurities. These attributes will be discussed 
from the perspectives of open cycle blow down, which is employed at Millstone 2, and 
closed cycle blow down, utilized at Millstone 3.
Discusser:  ................................................................................................. 2:55 PM
Floor Discussion & Closure ...........................................................................3:05 PM
Break ....................................................................................................... 3:20 PM

IWC 11-19 3:40 PM
UPGRADE OF CONDENSATE WATER FILTRATION SYSTEM WITH HIGH EFFICIENCY 
DISPOSABLE FILTERS
Ramraj Venkatadri, Ph.D., Pall Corp., Port Washington, NY
A 1,000 MW power plant in North Italy was using back-washable metal filter cartridges 
with a cellulose based filter-aid for the filtration of condensate water. The filtration 
system, consisting of 403 metal filter cartridges, treated 760 tons / hr (3000 GPM) of 
the condensate. There were a number of operational problems with the filtration system 
including inconsistent particulate removal efficiency, frequent, labor intensive and time 
consuming back-wash cycles that generated a waste stream and consumed water and 
energy. Following the testing during the plant start-up and normal operation using 
a side stream of the condensate, a filtration system using disposable filter cartridges 
was proposed and accepted by the plant. The back-wash filtration system was replaced 
with a compact, high surface area, disposable cartridge filtration system. The 60” long, 
polypropylene made filter cartridges engineered for high flow capacity and high particle 
removal efficiency (99.98% efficient for particles 4.5µm and larger) were installed in 
a horizontally oriented filterhousing that contained 34 cartridges. Experience with the 
new filtration system over a period of 30 months since installation on one system and 



 26 72nd International Water Conference®

Monday’s Sessions

 November 13-17, 2011 Orlando, FL USA 27

for 27 months on a second system, has shown a consistent and improved contamination 
removal and substantial cost savings for the plant. The presentation discusses the experi-
ence of the plant with the two filtration systems.
Discusser: Tom Snyder, B&W, Knoxville, TN ...................................................4:05 PM
Floor Discussion & Closure ...........................................................................4:15 PM

IWC 11-20 4:30 PM
USE OF MOBILE TECHNOLOGIES IN THE DESIGN OF LIQUID AND SOLID RADWASTE 
TREATMENT SYSTEMS FOR NUCLEAR POWER PLANTS
Jeanette Shoemaker, Steven Shapiro, Kumar Sinha, Bechtel Power Corporation Frederick, 
MD
New generation nuclear power plants are incorporating the use of mobile (trailer-mount-
ed or skid-mounted) processing systems to treat and package low-level radioactive liquid 
and solid waste. In contrast to the permanently installed radwaste treatment systems 
originally included in the design of the majority of the current operating fleet of nuclear 
plants, the radwaste treatment systems proposed for the new generation of nuclear reac-
tors serve to reduce the complexity and size of the radwaste treatment system through the 
use of vendor supplied and optimized mobile systems. Benefits of this strategy include 
lower capital and operating costs resulting from the use of standardized and compact 
hardware designs and increased efficiency of current waste processing technologies. As 
further advancements in waste treatment technologies become available, these new 
generation plants will also have the flexibility to upgrade their current mobile systems to 
newer methods for waste treatment. 

Liquid and solid radwaste system designs in existing nuclear plants will be compared 
with the systems and technologies planned for use in new reactor designs. Mobile 
treatment options currently available or considered for liquid and solid radioactive waste 
processing will be discussed, including ion exchange, reverse osmosis, precoat filtration, 
sludge dewatering and waste solidification. An overview of emerging treatment technolo-
gies for application in radwaste systemssuch as electrodeionization (EDI) and nanofiltra-
tion will be provided. Emphasis will also be placed on the advantages of incorporating 
mobile treatment systems in the early stages of engineering design of new nuclear 
facilities. A discussion of issues such as interfaces with permanently installed equipment, 
plant layout and shielding considerations, and allocation of design and operational 
responsibilities between equipment suppliers, design engineers and plant 
Discusser: James Braun, AVANTech, Columbia, SC ..........................................4:55 PM
Floor Discussion & Closure ...........................................................................5:05 PM
Conclusion ................................................................................................ 5:20 PM



 26 72nd International Water Conference®  November 13-17, 2011 Orlando, FL USA 27

Monday’s Sessions
REFINERY AND OIL SANDS WASTEWATER APPLICATIONS
Date:  Monday, November 14
Time: 1:30 - 5:15 PM 
Room: Salon 3
The refining industry is faced with ever increasing and demanding environmental regula-
tions to protect the environment. Wastewater from the refining process contains hazard-
ous hydrocarbons, phenol, amines, ammonia nitrogen, BTEX compounds, heavy metals, 
total dissolved solids and other hazardous compounds. Reuse of treated wastewater 
effluent is gaining momentum not only to comply with the complex regulatory require-
ments cost effectively but also to relieve the demand on the scarce raw water supply. This 
session presents cutting edge trends in technology such as Macro Porous Polymer Extrac-
tion (MPPE) to remove toxic dispersed and dissolved hydrocarbons, enzymatic removal 
of selenium from sour water stripper bottoms, pilot testing methodologies to determine 
suitable technologies for water reuse based on end user water quality requirements, and 
use of ceramic membranes to improve de-oiling efficiencies.
IWC Representative: George Abrahim, Veolia Water Solutions & Technologies, 
  Moon Twp, PA
Session Chair: Ramesh Kalluri, Kalluri Group, Inc, Houston, TX
Discussion Leader: Jay Farmerie, Cyrus Rice, Pittsburgh, PA

Session Introduction 1:30 PM
Ramesh Kalluri, Kalluri Group, Inc, Houston, TX

IWC 11-21 1:40 PM
PILOTING CONVENTIONAL AND EMERGING INDUSTRIAL WASTEWATER TREATMENT 
TECHNOLOGIES FOR THE TREATMENT OF OIL SANDS PROCESS-AFFECTED WATER
Richard Mah, Rodney Guest, Ph.D., and Pritesh Kotecha, Suncor Energy Inc. Calgary, AB, 
Canada
Piloting is a key stage in the design process for water and wastewater treatment systems, 
especially for unconventional wastewaters such as those generated by oil sands mining 
and extraction operations. The nature of the constituents in process-affected tailings 
water and the scale of operations provide some challenges for conventional industrial 
wastewater treatment technologies. The organic constituents found in tailings water differ 
from typical refinery wastewaters, and gaining insight on fouling characteristics, removal 
efficiencies, and toxicity of the water is important in determining potential end-uses for 
tailings water. A close examination of the potential end-uses for treated water, required 
treatment objectives, and real-world unit-process performance is required in order to se-
lect suitable treatment technologies for tailings water. In 2010-2011, Suncor Energy (on 
behalf of the Oil Sands Leadership Initiative) piloted several conventional and emerging 
industrial wastewater treatment technologies on tailings water. Among the technologies 
examined were Dissolved Air Floatation, Ultrafiltration, and Reverse-Osmosis, Advanced 
Oxidation (Ozone-Peroxide based), suspended-growth biological systems and attached-
growth biological systems. This paper reviews the challenges and performance observed 
over the course of this pilot.
Discusser: Jeff Easton, WesTech Engineering, Inc., Salt Lake, UT .....................2:05 PM
Floor Discussion & Closure ...........................................................................2:15 PM



 28 72nd International Water Conference®

Monday’s Sessions

 November 13-17, 2011 Orlando, FL USA 29

IWC 11-22 2:30 PM
CHALLENGES AND PROMISES FOR REFINERY WASTEWATER: CASE STUDIES IN 
UPGRADING THE WWTP under Many Constraints
John Christiansen, M.S., P.E., CDM, Houston, TX; William Xu, Ph.D, CDM Houston, TX

Market forces and increased regulatory demands have produced significant opera-
tional challenges for refiners and wastewater generated by their operations. These market 
forces include varying sources of crudes and increased usage of “unconventional” crudes 
like those from frac flow back and heavy crudes. At the same time, the NPDES discharge 
permit renewal process is prompting the reduction of the presence of trace contaminants 
in water discharges. There have also been many refinery specific orders based on air 
permits and global settlements that have prompted refineries to close up their wastewater 
collection systems and treatment units to reduce air emissions. These challenges must be 
met to maintain compliance and operate profitably and safely. This often requires utiliz-
ing both new technology and new applications of existing technology. Current wastewater 
systems are also often increasingly complex and use on-site chemical parameter monitor-
ing and automated decision processes to achieve higher performance than the previous 
manual systems could provide. 

This paper details some of the most significant challenges facing today’s refiners 
and presents the technical approaches and equipment being employed to address them. 
Some of the challenges described include treating new chemicals from shipments of crude 
from unconventional sources that enter the wastewater system and affect its operation. 
Implementing effective VOC control from existing collection and process systems, achiev-
ing nitrification-denitrification, and addressing ultra-low effluent requirements benzene 
and selenium removal. The cases described show the chemical characterization of refinery 
wastewaters when processing heavy crudes and crudes recovered from frac flowback 
sources, considerations when closing up the wastewater system to reduce air emissions, 
effective cooling strategies for hot process wastewaters, innovative soluble organic 
removal, and removal of trace metals.
Floor Discussion & Closure ...........................................................................2:55 PM
Break:  ......................................................................................................3:20 PM

IWC 11-23 3:45 PM
CERAMIC MEMBRANES, COMMERCIALLY AVAILABLE ALTERNATIVES, OPERATING 
PERFORMANCE, SUCCESSES AND FAILURES
R. Gay-de-Montella, M.Sc P.Eng., Worley Parsons Canada, Calgary, AB, Canada; T. 
Harding, The University of Calgary Calgary, AB, Canada; V. Martez, Applied Research and 
Innovation, SAIT Calgary, AB, Canada
The ceramic tubular membranes demonstrate de-oiling efficiencies better than 
conventional polymeric oil removing filters because of their superior physical integrity, 
chemical resistance, tolerance to moderate pressures and high operating temperatures, 
regeneration ability and long service life. This paper provides an overview of select 
commercially available ceramic membranes, materials, pore sizes, and reviews the 
performance of the membranes comparatively under a variety of operating conditions for 
de-oiling produced water. It also addresses the success in separating oil, crudes, solids 
and Naphthenic acids, and challenges related to flux recovery, cleaning efficiency and 
membrane regeneration.
Discusser: Rick Szilagyi, WesTech Engineering, Rockford, IL ............................4:05 PM